
Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

IPL, Folding plough, 966850101, 2013

Folding plough

HUSI2013_583 87 11-01

Tillverkare/Manufacturer/Hersteller: 
SweepTech AB, Skänninge 
Tel. 0142-880 90 
www.sweeptech.se

                               Utgåva 3/2012 



  
  

                               SPAREPARTLIST 

Pos Part # Description Qty 

1 5253246-01 Blade, Left side 1 

2 5253247-01 Blade, Right side 1 

3 5253248-01 Skid shoe 2 

4 5253249-01 Frame 1 

5 5253250-01 Attachment Plate 1 

6 5253251-01 Linkage 2 

7 5253252-01 Linkage 2 

8 5253253-01 Axle 1 

9 5253263-01 Bolt, M10x75 2 

10 7252499-71 Bolt, M10x40 2 

12 5253264-01 Nut, Lock, M16 1 

13 5253254-01 Rubber Blade 1 

14 5253255-01 Mounting Plate 2 

15 7252457-71 Bolt, M8x35 8 

17 5253256-01 Rubber, Protection 1 

19 5253257-01 Rubber Damper 1 

20 5253265-01 Bolt, M16x80 1 

21 5253258-01 Locker 2 

22 5253266-01 Screw, M5x6 1 

23 5253260-01 Handle 2 


